TN S E%  HANDLE CONTROL PARTS

# F 8 4 5 & Handle Control Parts

F5 FHhHT FH 5T B X & K x X & W # & QTY.

Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)

1 11.101.001.0001 25 EFIKRE Handle Grip 2 2




2 11.101.031.0002 02575 ¥ | FF % Shut Down Switch Comp 1 1
3 GB/T 818 M6 X 20 12.003.008.0171 24T M6 X 20 Bolt M6 X 20 1 1
4 GB/T 6170 M6 12.001.001.0010 2 MG Nut M6 3 3
5 T0901002 11.101.002.0001 TR R Throttle Cable Comp 1 1
6 T0901003 11.101.005.0002 YK FAR (5110508 4 4F) /1795C{Flameout switch 1 1
7 T0901004 11.114.003.0001 402 Clip ®2 5 5
8 GB/T 882 6 X 40 12.019.001.0080 A4 6X 40 Pin 6 X 40 1 1
9 T0901005 11.101.003.0001 JEOK A B Flameout switch Seat 1 1
10 GB/T 70.1 M6 X 40 12.003.004.0040 7S A B2 4T M6 X 40 Bolt M6 X 40 1 1
11 T0901006 11.101.004.0001 N TR Flameout switch Cable Con 1 1
12 T0901007 11.101.005.0001 EEEVETexives Reverse Gear Or Clucth G| 2 2
13 T0901008 11.101.069.0001 B 5 7 X 24 Pin 7 X 24 2 2
14 T0901009 11.101.006.0001 Fr&HE Sk 10X 24 Pin 10X 24 2 2
15 T0901010 11.101.007.0001 BAR R Clucth Cable 1 1
16 T0901011 11.101.008.0001 EREEE Reverse Gear Cable 1 1
T0901200 11.101.009.0002 HhFE/EE Handle bar assy 1 1
g T1001200 11.101.009.0102 HhFREEH/ BB Handle bar assy(Electric staf ~ — (1) - )
18 T0901300 11.101.011.0001 BT T Figure Lock Comp 1 1
19 GB/T 93 20 12.006.008.0070 5 4 20 Spring Washer 20 1 1
21 GB/T 5783 M16X 150  |12.002.008.0211 B2 M M16X 150 Bolt M16 X 150 1 1
22 T0901013 11.101.012.0006 EEK/ B4 Tray, Gear 1 1




F5 EHURS EHU R P X & & * X & ¥} & QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
23 T0901014 11.101.013.0001 K F A High And Low Lock Comp 1 1
24 T0901015 11.101.017.0001 B AT Shift Lever 1 1
25 T0901016 11.101.014.0002 BEE/ D Handle Seat Comp 1 1
26 GB/T 5783 M10X 40  [12.002.009.0150 2 H M10 X 40 Bolt M10 X 40 4 4
27 GB/T 95 10 12.006.009.0060 44 [ 10 Washer 10 8 8
28 GB/T 93 10 12.006.008.0040 5410 Spring Washer 10 4 4
29 GB/T 6170 M10 12.001.001.0090 B2 EFM10 Nut M10 4 4
34 T1101402 11.118.001.0001 (& %) |H B zh &% &K Startup Control Cord - -
35 GB/T5782/M6 X175  [12.002.008.0039 % B M6 X 175 Connecting Bolt M6 X 124 - © - ©
36 T1101403 11.118.002.0002 HE ML R B /18Ah/ B B 41 Accumulator Fixation Boar{ - (1) - )
37 T1101600 11.118.003.0002 H,#E (18Ah) Accumulator Assy - -
38 T1101404 11.118.004.0001 W, R HE 2R A 450mm Accumulator Connecting C| - (1) -
39 T1101405 11.118.004.0002 W, R, 2 4 B 300mm Accumulator Connecting C| - (1) -
40 T1101406 11.118.005.0002 W4 /18Ah/ BB 41 Base, Accumulator Assy - -
41 GB/T 12618 12.017.001.0100 Jei 1B Sk 4 7% 90 4T Screw 2 2
42 GB/T 818 12.003.008.0140 + S A AT M4 X 40 Cﬂ:iifofm slot screw M4 1 1
43 T0901018 11.101.015.0001 J& 4 3o Clip 1 1
44 GB/T 95 12.006.014.0001 44 Washer 4 2 2
45 GB/T 6172.4 12.001.003.0001 4 B AF S A DR B M4 Flange bolt M4 1 1




AS A M % SHIFT GEARS PARTS

R
31 06

35 37 38 39
Hﬁ e o=

67

A 3 48 5. BK Shift Gears Parts

F5 EHHET W& ¥ X & * X & W ¥ & QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
1 T0902001 11.102.001.0001 SLYERS Sheath, Shift rod 1 1
2 GB/T 78 6X 40 12.019.001.0080 e R4 4H 640 Pin 6 X 40, Shift rod 1 1
3 12.015.006.0001 KA Clip 1 1




F5 EHHET W& ¥ X & * X & W % E QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
4 T0902002 11.102.002.0001 e A 3t & 20X 16X 35.5 Bush Shift axes 1 1
5 GB/T 3452.1 11.2 X 2.6]12.008.001.0180 OF %4+ 11.2X2.65 O-ring 11.2X 2.65 6 6
6 70902003 11.102.003.0001 e AU B /3 3 4k X Hh Shift axes 1 1
7 T0902004 11.102.004.0001 W A3k B Shift fork 1 1
8 T0902005 11.102.000.0004 REAR/ R A E Shift gear box 1 1
9. 10  |T0902006 11.102.006.0001 Hom R (40R ) Oil stick 1 1
11 T0902008 11.102.007.0001 =+ Principal axes 1 1
12 GB/T 895.2 25X 2 12.007.006.0200 N 22 45 Ring GB/T 895.2 25X 2 2 2
13 GB/T 304 S®6 12.010.001.0010 IR SD6 Steel ball GB/T 304 S®6 4 4
14 T0902009 11.102.008.0001 RS S Spring , Principal axes 2 2
15 T0902010 11.102.009.0001 B R Iniative gear 1 1
16 GB/T 276 6204 12.009.001.0171 K 6204 Axletree 6204 1 1
17 GB/T 3452.1 45X 1.8 [12.008.001.0580 OF %4t 45%1.8 O-ring 45X 1.8 1 1
18 70902011 11.102.010.0001 E Pushing panel 1 1
19 T0902012 12.015.028.0014 BT s H B25X40X 7 (R &) Oil seal B25X 40X 7 1 1
20 GB/T 3452.1 17X 1.8 [12.008.001.0300 OF %4+ HE 17X 1.8 O-ring 17X 1.8 2 2
21 T0902013 11.102.011.0001 THBE Sheath, principal axes 1 1
22 GB/T 858 20 GB/T 858 20 1k 3R O 20 Gasket 20 1 1
23 GB/T 812 M20X 1.5 [12.001.011.0120 7] 42 4 M20 X 1.5 Nut M20 X 1.5 1 1
24 GB/T 1096 A6 X 6 20{12.014.002.0290 T4 A6X6X20 Key A6 X 6X 20 1 1
25 T0902014 11.102.012.0001 ¥ Sheath, Key 1 1
26 70902015 11.102.012.0001 s H B 30X 6.5%X3 Gasket 30X 6.5X 3 1 1
27 GB/T 859 6 GB/T 859 6 BA B 6 Spring washer 6 5 5
28 GB/T 5783 M6X20  |12.006.008.0021 75 A B AR M6 X 20 Hex bolts M6 X 20 1 1

5




F5 EHHET W& ¥ X & * X & W % E QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
29 70902016 11.102.013.0001 TRy E Protec cover, principal ax 1 1
30 GB/T 70 M6 X 20 12.003.008.0171 A 7S A B2 4T M6 X 20 Screw M6 X 20 4 4
31 GB/T 91 2.5X 30 12.005.006.0045 FF 144 2.5X 30 Splitpin 2.5 30 1 1
32 GB/T 6178 M12 11.123.011.0001 o A FFAE Y2 M12 Nut M12 1 1
33 GB/T 9512 GB/T 95 12 T 12 Washer 12 1 1
34 T0902017 11.102.014.0001 Bl RALE Restrict cover, reverse ge 1 1
35 T0902018 11.102.015.0001 (EREE:S Spring 1 1
36 T0902019 11.102.016.0001 ) 1Y 58 25 R Spring seat, reverse gear 1 1
37 0902020 11.102.017.0001 1B A% W B Double gear, reverse gea] 1 1
38 T0902021 11.102.018.0001 B A3 £ Pushing plate, reverse gea 1 1
39 'T0902022 11.102.019.0001 ) 4y 4 Axes, reverse gear 1 1
40 T0902023 11.102.025.0001 a F R A B A R Washer 40%12.5%4 1 1
41 GB/T 9310 12.006.008.0040 4 10 Spring washer 10 1 1
42 GB/T 5783 M10X 25 |12.002.009.0420 2 M10 X 25 Bolt M10 X 25 1 1
43 GB/T 91 2.5X 20 12.005.006.0045 FF 144 2.5X 30 Splitpin GB/T 91 2.5X 2 2 2
44 GB/T 6178 M10 12.001.001.0090 7 A FFAE B2 M10 Nut GB/T 6178 M10 1 1
45 T0902024 11.102.021.0001 B A 4k [ Gasket ¥ E ¥ E
46 T0902025 11.102.022.0001 o RO Iniative umbrella gear 1 1
47 T0902026 11.102.023.0001 & Countershaft 1 1
48 GB/T 1096 A6 X 6 X 20/12.014.002.0290 T4 A6X6X20 Key AG X 6X 20 1 1
49 GB/T 5846 K182420 [12.009.007.0001 R AT H 7K K182420 Ball bearing 182420 1 1
50 T0902027 11.102.024.0001 B % Bk Double gear, countershalf] 1 1
51 T0902028 11.102.025.0001 2 A ] B Gasket, countershaft 1 1
52 T0902029 11.102.026.0001 gt ig & Sheath, countershaft 1 1




F5 EHHET W& ¥ X & * X & W ¥ & QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
53 GB/T 301 51104 12.009.005.0100 1 77 3k K 51104 Thrust ball bearing 51104 1 1
54 GB/T 3452.1 25X 1.8 |12.008.001.0410 OF %+ 25X 1.8 O-ring 25X 1.8 1 1
56 T0902030 11.102.027.0001 KA 41X12.5%4 Gasket 41 X 12.5X 4 1 1
57 GB/T 93 12 GB/T 93 12 B 4 12 Spring washer 12 1 1
58 GB/T 5786 M12 X 1.25{12.002.011.0101 7N A R M12X1.25X25 Bolt M12 X 1.25 X 25 1 1
59 70902031 11.102.028.0001 B, B A3 Xt B20X 16X 31.5 |Sheath 20X 16 X 31.5 3 3
60 T0902032 12.005.004.0001 B2 S AE2H 5% 30 Worm column pin 5% 30 1 1
61 T0902033 11.102.029.0001 B A3 X Reverse gear fork 1 1
62 T0902034 11.102.030.0001 B A A% X b Axes, reverse gear fork 1 1
63 GB/T 6170 M8 GB/T 6170 M8 2 £F M8 Nut M8 2 2
64 'T0902035 11.102.032.0001 BIAY 4% Seat, reverse gear cable 1 1
65 T0902036 11.102.033.0001 A %R Seat, clutch cable 1 1
66 T0902037 11.102.034.0001 B AR VE B R Seat, clutch cable 1 1
67 GB/T 93 8 12.006.008.0030 28 Spring washer 8 1 1
68 GB/T 78 6 X 29 GB/T 78 6 X 29 AT X4 6X20 Pin 6 X 20, clutch fork 1 1
69 T0902038 11.102.035.0007 BARX /ARG Axes, clutch fork 1 1
70 T0902039 11.102.036.0001 BHAEEX Clutch fork 1 1
71 GB/T 894 16 12.007.005.0120 16 Ring 16 1 1
72 T0902040 WA B 26X 153X 2.7 Clutch washer 1 1
73 GB/T 276 6202 12.009.001.0132 EHEREAG202 (. BAE)  |Axletree 6202 1 1
74 GB/T 96 8 12.006.009.0050 HE S Gasket 8 1 1
75 GB/T 86.28 GB/T 86.2 8 AN 4 SR Sawtooth locked gasket 1 1
76 GB/T 5783 M8X20 |GB/T 5783 M8X20 |7 f 4 M8X 20 Flange bolt M8 X 20 1 1
77 GB/T 276 6007 12.009.001.0070 A B A 7K 6007 Axletree 6207 1 1

7




F5 WM RS FHM D ¥ X 4 K * X & K % E QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
78 70902100 11.108.001.0001 EABNE B K Core comp, clutch 1 1
79 GB/T 109 6 GB/T 109 6 Vi EANY Screw 6 6 6
80 T0902101 11.108.999.0008 o N Covet, cushion 1 1
81 70902102 11.108.999.0004 B o s A Spline plate, clutch 1 1
82 70902103 11.108.999.0009 4% v 4 Cushion 6 6
83 T0902104 11.108.999.0003 BABNE Cover, clutch 1 1
84 70902200 11.108.002.0001 WA BN B R Core comp, clutch 1 1
85 70902201 11.108.999.0010 JE B Platen 1 1
86 70902202 11.108.999.0001 JEH K Friction picce 5 5
87 T0902203 11.108.999.0002 M3 Driven picce 4 4
88 T0902300 11.108.999.0011 M Bl 4 Driven plate assy 1 1
89 T0902204 11.108.999.0005 i Spring 4 4
90 T0902400 11.108.999.0006 FrAR 41 Lift slab assy 1 1
91 GB/T 70 M5 X 20 GB/T 70 M5 X 20 W 7S A 24T M5X20 Scre M5 X 20 4 4
92 GB/T 895.2 12.007.006.0200 40 22 74 1 Steel ring GB/T 895.2 1 1
93 T0902205 11.120.007.0001 N7 EEE Fixed sheath 1 1
94 GB/T 304 S®3.5 GB/T 304 S®3.5 MK S35 (H#. BARE) Ball bearing S®3.5 29 29
95 T0902206 11.102.034.0001 BHEHE (%, BHE) Active Pushing cover 1 1
96 T0902041 11.102.037.0001 F o4 E 16.5X10.6 X2 Gasket 16.5X10.5X 2 1 1
97 GB/T 3452.118X1.8 |GB/T 3452.1 18X 1.8 |0 % E 18X 1.8 O-ring 18X 1.8 1 1
98 GB/T 956 GB/T 956 4 6 Washer 4 4

TE: 8598 N B & A H W




17248 5% TRANSMISSION CASE PARTS

A

:}ﬂ\ |
)
WY,

7 _
LS

N N S

ALY
o

;

17 7 48 & A& Transmission Case Parts

5 FHHT FH 5 BOX A& R x X & HE QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
1 GB/T 6178 M12 GB/T 6178 M12 X A IF A 42 M2 Nut M12 1 1
2 GB/T 91 2.5X22 GB/T 91 2.5X22 JFH 44 2.5X22 Splitpin 2.5X 22 1 1
3 GB/T 9312 GB/T 9312 B 12 Spring washer 12 1 1




5 EHH&T FH Y%A ¥ X 4 * X 4 W % E QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)

4 T0903001 11.103.001.0001 N5 4 5 Driven umbrella gear 1 1

5 GB/T 297 30206 12.009.004.0200 HEIR T 47K 30206 Taper ball bearing 30206 1 1

6 T0903002 11.103.006.0002 T4 /Rae Walking case 1 1

7 GB/T 297 30204 12.009.004.0100 HEIR T 4K 30204 Taper ball bearing 30204 1 1

8 T0903003 11.103.007.0001 A 4 4 Hy Umbrella gear axes 1 1
9 GB/T 3452.1 10X 2.65 |GB/T 3452.1 10X 2.65 |OF 5% #f [ 10X 2.65 O-ring 10X 2.65 1 1
10 0903004 11.120.102.0006 WO AR M12X1.25X 10 Drain bolt M12X 1.25X 1 1 1
11 T0903005 12.015.028.0013 JE F e B45X 62X 8 Oil seal B45X 62X 8 4 4
12 GB/T 276 6009 12.009.001.0080 R B K 6009 Ball beating 6009 1 1
13 T0903006 11.106.026.0003 o 18 A Cover, output axes 1 1
14 T0903007 11.103.008.0001 A P A B 60X 455X 0.1 Gasket 60 X 45.5X 0.1 % E % E
15 T0903008 11.103.009.0001 WA T e Cover, flange axes 1 1
16 T0903009 11.103.003.0001 TP Walking umbrella gear 1 1
17 T0903010 11.103.008.0002 A5 P A B 60X 45.5X 0.5 Gasket 60X 45.5X 0.5 % E % E
18 GB/T 297 32009 12.009.004.0300 HEIR T 7K 32009 Taper ball bearing 32009 1 1
19 T0903011 11.103.010.0002 AT 7 46 4R 4R 80.5 Gasket 80.5, 50.2 % E % E
20 T0903012 11.103.011.0002 fTRfm=/Rae Side cover, walking case 1 1
21 GB/T 958 GB/T 958 T8 Washer 8 6 6
22 GB/T 938 GB/T 938 7 4 8 Spring washer 8 6 6
23 GB/T 5783 M8X30 |GB/T 5783 M8X30 |/~ ff 3k #4 M8 X 30 Hex bolt M8 X 30 6 6

10




gk ROTARY TILLER PARTS

(]
ey —

& # B8 1 Rotary Tiller Parts

F5 WM RS FHM D ¥ X 4 K * X & K % E QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
1 0904001 11.110.001.0005 Tl (kW) /Ef Round plate(Optional) 2 2
2 T0904002 11.110.012.0003 g 71 E /R Counter tube 2 2
3 GB/T 5783 M8 X55 |GB/T 5783 M8X 55 |32 # M8 X 55 Bolt M8 X 55 4 4
4 GB/T 938 12.006.008.0030 R4 8 Spring washer 8 4 4
5 GB/T 6170 M8 12.001.001.0080 A M8 Nut M8 4 4
6 T0904003 11.110.014.0001 E1E/EHE Main tube 2 2
7 0904004 11.110.007.0028 EWE TN (E)/ Tk E Blade(L) 16 16
8 T0904005 11.110.007.0029 EWE T KB/ Tk E Blade(R) 16 16

11




FE EHHET EHMH ¥ X & ®x X 4 W ¥ & QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
9 GB/T 5782 M10X 35 |[12.002.008.0050 55 A Sk HE A M10X 35 Hex bolt M10 X 35 32 32
10 GB/T 6170 M10 12.001.001.0090 ¥2 4 M10 Nut M10 32 32
11 GB/T 9510 12.006.009.0060 SEH10 Washer 10 32 32
12 GB/T 93 10 12.006.008.0040 B 10 Spring washer 10 32 32

—tp -"'t\.- N e - R 3 P
NFZE%H F k. LAMBDOIDAL WHEEL PARTS
2 3
L]
1
S— N S .
47 & # B B Lambdoidal Wheel Parts
FE EHHET EHMH ¥ X & ®x X 4 W ¥ & QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
1 GB/T 6170 M10 12.001.001.0090 55 f 42 M10 Nut M10 8 8
2 GB/T 9310 12.006.008.0040 B 4B 10 Spring washer 10 8 8

12




RS WM RS EHH R ¥ X 4 K * X & K % E QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
3 GB/T 9510 12.006.009.0060 4410 Washer 10 8 8
4 T0905001 11.111.001.0001 it/ EA Wheel axle 2 2
5 T0905002 11.111.004.0005 S AR CEAL)/ BB Spoke (R) 2 2
6 T0905003 11.111.007.0001 W A Inner tube 2 2
7 T0905004 11.111.003.0001 AN F AL A e 4.00—8 Outer rubber tyre 4.00-8 2 2
8 T0905005 11.111.002.0004 W IE/ RS Spoke (L) 2 2
9 GB/T 5783 M10X 30 [12.002.009.0130 7 A Sk 82 # M10X 30 Hex bolt M10 X 30 8 8

FEHLZER: JOINT PARTS
17




A% #% Joint Part

F5 EHU RS EHH R ¥ X 4 K * X 4 W % E QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
1 T0906100 10.006.003.1502 S8 AL B R (178F) Diesel engine comp 1(-) —

T1106100 10.006.004.1501 S8 b AL % R (178FE) Diesel engine comp(Elec{ - (1) —
2 T0906001 11.120.001.0001 Y Flange gasket 1 1
3 T0906002 11.120.002.0002 KR Z/R A e Flange 1 —
4 T0906003 12.002.009.0510 R B AR M12X 1.25 X 25(4 FF 0 4H) |Bolt M12X 1.25X 25 1 1
5 T0906004 11.120.004.0001 A % 4 4 Airproof gasket, gear box 1 1
6 GB/T 938 12.006.008.0030 4R 8 Spring washer 8 8 8
7 GB/T 70 M8 X 30 12.003.005.0160 W 7S A 24T M8X 30 Screw M8 X 30 4 4
8 GB/T 70 M8 X 25 12.003.005.0150 A 7S fA B2 4T M8 X 25 Screw M8 X 25 4 4
9 "T0902000 11.102.000.0001 A R Gear box comp 1 1
10 GB/T 9510 12.006.009.0060 4410 Washer 10 26 26
11 GB/T 9310 12.006.008.0040 A 10 Spring washer 10 23 23
12 GB/T 5783 M10X 40 |12.002.009.0150 7S f YR AR M10X 40 Bolts M10 X 40 9 9
13 GB/T 5783 M10X 35 {12.002.008.0050 7S F 4R AR M10X 35 Bolts M10 X 35 2 2
14 GB/T 6170 M10 12.001.001.0090 B2 B M10 Nut M10 17 17
15 T0906005 11.120.004.0001 RN Cote comp, clutch ¥ ¥

14




5 EHH&T FH Y%A ¥ X 4 & * X 4 W % E QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
16 T0903000 11.102.000.0001 IR KR/ Gear box comp 1 1
17 GB/T 16674.1 M6 X 16{12.002.013.0033 B2 MG X 16 Bolts M6 X 16 16 16
18 GB/T 956 12.006.009.0001 S 6 Washer 6 32 32
19 GB/T 936 12.006.008.0021 B4 6 Spring washer 16 16
20 GB/T 6170 M6 12.001.001.0010 2B MG Nut M6 16 16
21 T0906006 11.115.001.0004 HRR G X/ BT 4 Frame( R ) 1 1
23 T0906008 11.115.002.0003 HHRR B D Bust cover (R) 1 1
24 T0906009 11.115.001.0202 PR G X2/ BRI 4T Frame, Dust cover (Back 1 1
25 T0906010 11.115.002.0004 EHRR RD LT Dust cover(L) 1 1
27 T0906012 11.115.001.0003 HRRAE X B/ BT 4T Frame( L) 1 1
28 T0906013 11.109.001.0001 REEAL L HEAT/ B E Bumper support 1 —
29 T0906014 11.109.002.0001 RIGAT X AT & Spring 2 2
30 GB/T 5783 M10X 30 [GB/T 5783 M10X30 |7 f #24 M10X 30 Falnge bolt M10 X 30 1 1
31 T0906200 11.109.004.0001 BEAL B/ EE Bumper comp 1 —
32 T0906015 11.120.005.0001 RN ER/BE Support frame, engine 1 —
33 GB/T 5783 M8X12 |GB/T 5783 M8X 12 |7~ f #2 M8 X 12 Bolts, M8 X 12 2 2
34 GB/T 5783 M10X 55 [GB/T 5783 M10X55 |7 fl #244 M10X 55 Bolts, M10 X 55 3 3
35 T0906016 11.114.001.0001 HIER/ R E Dragging assy 1 1

15




RS WM RS EHH R ¥ X 4 K * X & K % E QTY.
Ref No. Part No. Part No. Chinese English 1100A(E) | 1100B(E)
36 T0906017 11.114.002.0001 IR 4t Pin with ring 1 1
37 T0906018 12.015.006.0005 £ 4F ®35 Clip ®3.5 1 1
38 GB/T 5783 M10X 30 |GB/T 5783 M10X30 |75 4% M10X 30 Bolts M10 X 30 6 6
40 T0906020 11.114.004.0001 HEER/EE Connection frame 1 1
41 GB/T 882 8 X 42 GB/T 882 8 X 42 B H 8 X 42 Pin 8 X 42 1 1
42 T0906021 12.015.006.0002 £4B D2 Clip ®2 1 1
43 T0906022 11.114.005.0001 oA/ B Resistance rod 1 1
44 T0906300 11.110.000.0004 2B IR R (F) / (H9. Tk |Dryland blade comp(R ) 1 1
45 T0906023 11.120.006.0001 W 2 Dust protect cover 2 2
46 GB/T 16674.1 M8 X 2512.003.005.0150 7 F Sk 92 M8 X 25 Bolts M8 X 25 2 2
47 T0906024 11.120.007.0001 N EEE T E) Flange fix sheath 2 2
48 T0906025 11.120.008.0001 78 77 Hr ) Flange output axes 1 1
49 T0906400 11.110.000.0003 2B Rk () / (8. Ik |Dryland blade comp( L) 1 1
50 GB/T 882 8 X 50 12.019.001.0140 44 % 8 50 Pin 8 X 50 2 2
51 T0906026 12.015.006.0002 £4% BD2 Clip ®2 2 2
52 GB/T 5783 M10X 25 [12.002.009.0420 2 2L T A M10 X 25 Flange bolt M10 X 25 2 2
53 GB/T 5783 M10X 45 [12.002.012.0161 7 A 2 E A M10 X 40 Flange bolt M10 X 45 4 4
WM1100A MF#3k F # 4\ & k&

16




g

4 N3 O\T A\

DS

WM1100A MF3 F
FF EH U RS EHH R ¥ X 4 Y S HEeRE |BE
1 T0902000 11.102.000.0026 TR E R/ RE R Shift Gears 1
2 GB/T 896-86 GB/T 896-86 o EE9 Split ring 9 1
3 T0911012 11.102.001.0003 HiEE Sheath, Shift rod 1
FF EH U RS EHH R ¥ X 4 Y S HEeRE |BE

17




4 11.102.038.0001 PTO% 4% B PTO Higer B 1 & FT21
5 T0911023 12.015.006.0005 £4F Clip F 1

6 T0911011 11.101.017.0183 WP/ T B 4 Shift lever 1

7 GB/T 95-2002 GB/T 95-2002 A CH12X2. 5 Washer C Class 12x2.5 |1

8 11.101.001.0011 i Handle bar 1 & B T21
9 T0911001 11.101.026.0010 HhF R RN A A/ A H 41 Handle bar seat assy |1

10 T0911015 12.015.002.0115 AL 4 Pin 1

11 T0911002 11.101.029.0061 FR LB A/ ANELT Handle bar pipe assy |1

12 T0911009 11.120.104.0003 4% spring 1

13 T0911018 11.101.020.0003 A 1% B2 #M8X18.5 Lock Comp Bolt 1

14 GB/T 93-1987 GB/T 93-1987 v B B8 1 4 [ (R FiT)8 X 2.1 Washer 8x2.1 1

15 T0911003 11.101.009.0315 TR/ EE Handle bar assy 1

16 T0911006 11.101.061.0002 wERTFR/EA Height Setting 1

17 11.101.061.0004 BERTFEK/EE Grips,Height setting |1 & FT21
18 GB/'T 5780-2000 GB/'T 5780-2000 7 H Sk BB CHMI0X 55 Bolt M10x55 1

19 GB/T 889.1-2000 GB/T 889.1-2000 18 2E 4 B B E < A 4K M0 |Nut M10 1

20 T0911005 12.015.029.0003 UZ #24% "U" Bolt 2

21 T0911014 11.101.062.0002 HELHES Handle Seat Comp 2

22 GB/'T 889.1-2000 GB/'T 889.1-2000 18 2E4 BB E S A K M8 |Nut M8 5

23 T0911010 11.120.103.0002 4 spring 2

24 11.101.068.0001 D25% k Clip ®25 4 & FT21
25 11.101.001.0001 25 EF IR E Grip 25 2

26 GB/T 5789-1986 GB/T 5789-1986 AR E 2 E B A K R F)BAMS |Bolt M8x60 1

F5 EH U RS EHH R ¥ X 4 Y S HEeRE |BE

18




27 11.101.066.0001 A B locating piece

28 T0911016 11.101.066.0002 FEALBATE washer,locating piece
29 GB/T 5789-1986 GB/T 5789-1986 AR E 2 B AR F)BRMS|Bolt M8X35

30 T0909152 11.101.005.0016 2R EAEF Clutch Handle

31 T0909153 11.101.021.0003 2% Ml e

33 11.101.005.0033 WM1050 % &8 F Fr x 4 & WM1050 Switch assy
34 GB/T 70.1-2000 GB/T 70.1-2000 W 7~ A B AT Sk 42 4T M6 X 40 Bolt M6x40

35 GB/T 818-2000 GB/T 818-2000 + FAE AL Sk BB ETMA4 X 40 Bolt M4x40

36 GB 882-88 GB 882-88 £ BAL6 X 40 Pin 6 X 40

38 T0911008 11.101.005.0013 o F A Turning Handle

39 T0911007 11.101.007.0032 o & Turning Cable

40 T0901100 11.101.031.0002 WM11003# [TFF % 416 (% # 3 |1 [Shut Down Switch Comgl
41 T0909151 11.101.008.0009 I B A & Reverse Gear Cable

42 T0909012 11.101.002.0001 AR Throttle Cable Comp

43 T0909150 11.101.007.0033 K& eHE Clucth Cable

44 T0909006 11.101.004.0002 YEOK i & Flameout switch Cable C

Er RB LA

FaRAFEERY, WHEKR, BF#EM,

19




